) AVEIN

ABAHTIIMOL

POWER (/= PT800

Mnxdvnua Movoluyo/Aicuyo
(Odnyiec Zuvappohdynong | Assembly Instructions)

AEE MaOe nepioodtepa
EETEE VIO TO UNXGvnpa
«1'3..[11?;,*"_?' okavdpovtag 1o QR

Learn more about @

the power tower by
scanning the QR @amila.gr AMILASPORTS

ITEM NO.: 44274 www.amiL3.9r



AIZTA EEAPTHMATQN 2YNAPMOAOIHXZHX / PARTS LIST

# | TMX/PCS NEPIrPA®H DESCRIPTION
1 1 Aplotepn) Baon Left beam

2 1 Ae&1d Baon Right Beam

3 1 Op1lévTioc cwAnvag Horizontal support
4 2 Kdatw opBootatec Down posts

5 2 >Tnpiypata Handle support
6 2 Avw opBootaTtec Up post

7 2 Maé&i\dpta pmpdtowv Arm rests

8 2 >tnpiypata pmpdtowv Arm rest supports
9 1 ZTAPLYMA TTAGTNG Bask rest support
10 1 Mmdpa éNewv Pull bar

11 2 Naféc mAaivég Handle

12 2 Yuvdetnpag Splint

13 4 Modapdkia Round cap

14 2 NaoTixévia modapakia Rubber pad

15 5 2TPOYYUAO KaTTdKl Round plug

16 1 Ma&\dpt mAdTNg Back rest

17 1 MapaAANASGYPANMO KATTAKL Rectangle plug
18 6 JTPOYYUAO KaTTAKI Round plug

19 12 KaAUppata Aapwv Dipping handle
20 2 Ahevoid6a M8x10 Allen bolt M8x10
21 3 Bida M8x45 Bolt M8x45

22 4 Biba M8x60 Bolt M8x60

23 4 Bida M10x95 Bolt M10x95

24 8 Bida M10x70 Bolt M10x70

25 4 Bida M10x75 Bolt M10x75

26 12 Bida M10x90 Bolt M10x90

27 7 Podéha 8 Washer 8

28 48 Po&éNa 10 Washer 10

29 8 Meydahn podéha 10 Big washer 10

30 28 Ma&uadt acpaeiac 10 Lock nut M10

2YNAPMOAOIHZH / ASSEMBLY

Mpwv Eekivhoete, amhwote OAa ta e€aptripata  Before you begin, spread all parts on the floor,
0710 MATWHA, KATIOU TTIOU va €XETE AMAETO Xwpo. somewhere with ample space, in order to get
E€okewwOeite pe 1a e€aptipata kat tn ouvap-  aquainted with them and the assembly proce-
poAdynon SwaBalovtag mpooekTikd Tig odnyiec.  dure by carefully reading the instructions.



BrRua 1/Step 1

® >uvdéote Tov opllovTio cwArjva (3) otig dvo Bdoelg (1 & 2) <2
He Bidec (24), podéhec (29), AMeC podéhec (28) kat ma&iud-
S1a (30).

® YuvdéoTte Toug Katw opBooTtdreg (4) otic Svo Baoelg (1 & 2)
Me Bidec (26), podélec (28) kat maipuddia (30). T

® Attach Horizontal Support (3) to Left & Right Beam (1&2)
with Bolt M10*70 (24), Big Washer 10 (29), Washer 10 (28)
and Lock Nut M10 (30).

® Attach Down Posts (4) to Left & Right Beam (1 & 2) with Bolt . 4
M10*90 (26), Washer 10 (28) and Lock Nut M10 (30).

BAua 2/ Step 2
™. ® Eiodyete Toug Avw opBooTdte (6 & 7) oTOUC
Katw opBooTtatec (4).
® YuvbéoTe To OTAPLYHa TAATNG (9) oToug Avw
opBootatec (6 & 7) e Bideg (24), podéheg (29),
AANNeC podéNeC (28) kat ma&iuddia (30).
® YuvbéoTe TO OTAPLYHA TTAATNG (9) OTOUC KATW
opBootatec (4) Bidec (24), podéNec (29), ANeC
podéhec (28) kat maipddia (30).
® Yuvdéote T umapa éNEewv (10) Kal TIC TTAQTVEC
Aaféc (11) otoug dvw opBootdteg (6 & 7) ue
11 Bidec (25), podéhec (28) kat ma&iuadia (30).
® Insert Up Post (6) into Down Posts (4).
® Attach Back Rest Support (9) to Left & Right Up
Post (6 & 7) with Bolt M10*70 (24), Big Washer
10 (29), Washer 10 (28) and Lock Nut M10 (30).
® Attach Back Rest Support (9) to Down Posts
(4) with Bolt M10%*70 (24), Big Washer 10 (29),
Washer 10 (28) and Lock Nut M10 (30).
e Attach Pull Bar (10) and Handle (11) to Left &
Right Up Post (6 & 7) with Bolt M10*75 (25),
Washer 10 (28) and Lock Nut M10 (30).




Briua 3/Step 3

® >uvbéoTe Ta oTNPEiypaTa Umpdtowv (8) 0Toug KATW
(4) kat Toug dvw (6 & 7) opBooTATEC UE OUVOETHPEC
(12), Bidec (23), podéhec (28) kat ma&iuadia (30).

® Juvdéote Ta otnpiyuata (5) otoug kdtw opBooTdteg
(4) xau Baoelg (1 & 2) pe Bidec (26), podéheg (28) kal
ma&iuadia (30).

® Attach Arm Rest Supports (8) to Down Posts (4) and
Left & Right Up Post (6 & 7) with Splint (12), Bolt
M10%*95 (23), Washer 10 (28) and Lock Nut M10 (30).

® Attach Handle Support (5) to Down Posts (4) and Left
& Right Beam (1 & 2) with Bolt M10*90 (26), Washer 10
(28) and Lock Nut M10 (30).

AN

Brua 4/Step 4

® Juvbéote To Pa&INapL MAGTNG (16) oTO OTAPLYUA TTAG-
™G (9) pe Bideg (21) kat podEAeg (27).

® Yuvbéote Ta pa&dpla pmpdtowy (7) ota otnpiypatd
ToUC (8) ue Bidec (22) kat pobENeC (27).

® Attach Back Rest (16) to Back Rest Support (9) with
Bolt M8*45 (21) and Washer 8 (27).

® Attach Arm Rest (7) to Arm Rest Supports (8) with Bolt
M8*60 (22) and Washer 8 (27).

ELDICO B
sport

AlavépeTal ané Tnv EAAIKO ZIMOP MON. A.E.E.

Distributed by ELDICO SPORT SA

eMail: support@eldico.gr ¢ Web Site: eldico.gr




